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Drawings and Parts Lists

MAIN LIFT ASSEMBLY

Torque these

eight bolts to

’ 80-120 in-Ibs.
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When assembling,

Arrange Belleville ensure th_e flap is
Washers (item 26) inserted into the
cupped-side-to- slots in the front

Torque to
250 in-lbs

cupped-side in and rear panels.
pairs as shown.
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QubicaAMF — EDGE PERFORMANCE LIFT

MAIN LIFT ASSEMBLY

ITEM | PART# | DESCRIPTION
1 088-001-585 REAR PANEL ASSEMBLY
2 088-001-565 CHAIN DRIVE ASSEMBLY, ODD
3 088-001-566 CHAIN DRIVE ASSEMBLY, EVEN
4 088-001-507 CARRIER RAIL
5 088-001-518 CARRIER RAIL SPRING
6 088-001-589 FRONT PANEL ASSEMBLY, ODD
7 088-001-586 FRONT PANEL ASSEMBLY, EVEN
8 809-849-605 SCREW, V4-20 X 3-3/4, HEX
9 000-026-865 FLAT WASHER, ¥ X 7/8
10 088-001-542 SPACER, 3.1” LONG
11 088-001-515 MOUNT FLITCH PLATE
12 088-001-527 FLITCH BRIDGE WELDMENT
13 844-049-002 NUT, ¥%-20, STOVER LOCK
14 088-001-579 MOUNTING PLATE, 7-PIN SIDE
15 088-001-580 MOUNTING PLATE, 10-PIN SIDE
16 088-001-544 SPACER, 5.0” LONG
17 809-849-885 SCREW, V4-20 X 5-1/2, HEX
18 809-857-125 SCREW, 5/16-18 x %, HEX
19 951-156-002 LOCK WASHER, 5/16
20 947-356-617 FLAT WASHER, 5/16 USS
21 088-001-829 FRICTION PLATE
22 088-001-828 FRICTION DISC
23 088-001-820 SHEAVE ASSEMBLY
24 088-001-815 SHIM WASHER, .76 X 1.13 X.010
25 088-001-834 EDGE CLUTCH SPACER
26 088-001-818 BELLEVILLE WASHER, .76 X 1.50 X .072
27 088-001-528 HEX V-BELT, 35”
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